
 

If, to effectively and fully participate in this meeting, you require an auxiliary aid or other 

assistance related to a disability, please contact Yvonne Thornberg at 970-350-9818. 

 

WATER & SEWER BOARD AGENDA 
 

Wednesday, October 15, 2014 

2:00 p.m. 

 

LINCOLN PARK ANNEX 

NUSBAUM ROOM 

919 7
th

 Street 

Greeley, CO  80631 

 

1. Roll Call: _____  Chairman Harold Evans _____  Vice Chairman Mick Todd 

   _____  Mr. Bob Ruyle  _____  Mr. Fred Otis 

   _____  Mr. Joe Murphy  _____  Mr. Tony Miller 

   _____  Mr. Manuel Sisneros  _____  Mayor Tom Norton 

   _____  Mr. Roy Otto   _____  Ms. Victoria Runkle 

 

2. Approval of Minutes 

 

3. Approval of and/or Additions to Agenda 
[...]
represents a supply located in 

the lower portion of the 

Poudre basin. These supplies 

are located too far 

downstream for treatment 

and thus are used for non-

potable irrigation of Greeley’s 

parks and golf courses.  This reduces the amount of treated water used by the City.   

 

Greeley also owns, and is in the process of acquiring, additional storage in the lower Poudre 

Basin.  These storage facilities will reduce treated water demands and provide operational 

flexibility.  For example, Poudre Ponds at Greeley are lined gravel pits located near the City that 

reuse, not physically but via river exchange, waste water effluent (effluent).  Greeley uses the 

exchanged effluent to meet augmentation, non-potable, and return flow obligations.   

Item 10, Page 10



 

10 | P a g e  

 

Colorado River 

Greeley also obtains water from two 

interrelated transmountain diversion 

projects – the Colorado-Big 

Thompson (C-BT) and Windy Gap 

projects (Figure 1).  Raw water from 

these projects can be delivered to 

either of Greeley’s two treatment 

plants. 

 

The C-BT Project provides 

supplemental water to its service 

area in northeastern Colorado.  The 

project boasts 800,000 acre-feet of 

active storage and a relatively senior 

water right on the Colorado River. 

Owned by the U.S. Bureau of 

Reclamation, it is operated by the Northern Colorado Water Conservancy District (NCWCD).  

With 22,565 units, Greeley is the largest municipal holder of C-BT rights.   

 

The Windy Gap Project was planned and built between 1969 and 1985. Six C-BT stakeholders 

(Greeley, Loveland, Fort Collins, Longmont, Boulder, and Estes Park) cooperated to form a 

municipal subdistrict which oversees the Project and establishes the assessments for the 

existing Windy Gap shareholders.    

 

Windy Gap consists of a diversion dam on the Colorado River, pump station, and a pipeline to 

deliver water to Lake Granby. The C-BT system conveys the water from Lake Granby to Windy 

Gap customers on the Front Range (Figure 4). The Windy Gap Subdistrict has a contract with 

the U.S. Bureau of Reclamation to allow the C-BT system to transport the water when there is 

unused capacity.  In either a wet or dry year, Windy Gap does not yield. In a dry year, senior 

rights limit diversions and there may be little water to deliver. In a wet year, the C-BT system is 

at capacity and has no spare room to store or move Windy Gap water to the East Slope.   

 

To firm the Windy Gap supply, additional storage is necessary.  Chimney Hollow, a proposed 

90,000 acre-foot East Slope reservoir, is the preferred alternative for the Windy Gap Firming 

Project. Greeley has committed to 7,000 acre-feet of storage space in this reservoir and will pay 

its proportionate share of the expected $275 million cost.   

Big Thompson River 

In the 1960s, Greeley began to acquire shares in three related agricultural water companies:  

the Seven Lakes Company, the Lake Loveland Company, and the Greeley-Loveland Irrigation 

Company (collectively the Greeley-Loveland Irrigation Companies (GLIC)). As the City grew 

westward over ground historically irrigated by GLIC water rights, Greeley accepted shares of 

GLIC for raw water dedication.  Additionally, the City purchased numerous GLIC shares in the 

Figure 4: Adams Tunnel East Portal of the Colorado-Big 

Thompson Project 

Item 10, Page 11



 

11 | P a g e  

 

early 1990s, some of which Greeley still leases back to the original owners for agricultural use.  

GLIC water rights are relatively junior and do not yield well during droughts.   

 

Greeley can only treat its GLIC water supplies at the city’s Boyd Lake Plant.  Greeley also uses 

GLIC water to meet non-potable irrigation demands in an effort to conserve and minimize plant 

treatment and transmission costs.   

Laramie River   

Greeley owns 1/3 of the Laramie Poudre Tunnel Company, which yields about 1,100 acre-feet 

of water per year. The Tunnel water rights have been changed for municipal use and can be 

treated at Bellvue. Because they are transbasin rights, Greeley can reuse the water as many 

times as possible, usually through the reuse of effluent for augmentation demands. In addition, 

Greeley also owns a small interceptor ditch right in the Laramie River Basin that yields up to 300 

acre-feet per year.   

Drought Definitions and Greeley’s Water Restriction Schedule 

Greeley uses a 1-in-50 year critical drought (drought) for water supply planning. In 2006, a 

modeling analysis of the water system defined the amount of water Greeley would need to 

have in storage, given then current supplies and demands, in order to supply its citizens 

throughout the drought. This analysis indicated that a target storage level of 20,000 acre-feet 

would provide adequate storage throughout the drought.  

 

Therefore, the City’s Drought Emergency Plan involves maintaining system storage of 20,000 

acre-feet to ensure water service through times of drought. When this target storage level is 

met, the Greeley Water & Sewer Board (Board) can declare an adequate water year in April 

which means normal watering restrictions for citizens.  If storage drops below 20,000 acre-feet, 

watering restrictions are enforced with the intention of dropping demand 10 percent below the 

demand predicted by the population and climate conditions. 

 

With the target storage level is met at the beginning of the drought, Greeley will be able to 

maintain an adequate storage level throughout the duration of the drought.  An adequate 

storage level is defined as six months of Greeley base (indoor) treated water demand which is 

approximately equal to 25 percent of annual treated water demand for all purposes.   

 

In order to respond to drought reducing Greeley storage levels below target storage, the City 

has developed a Drought Emergency Plan.  This plan is implemented if the Board declares 

drought conditions.  The Greeley Municipal Code (the Code) specifically states: 

 

Drought levels: On the determination by the Greeley Water and Sewer Board, after an 

analysis including but not limited to the Colorado Big Thompson quota, the level of 

storage in Greeley reservoirs, snow pack and yield thereof, and the long-range weather 

forecast, that Greeley's water supply situation is "Adequate" or in a "Mild Drought," 

"Moderate Drought" or "Severe Drought," §14.08.290(c) 

 

Item 10, Page 12



 

12 | P a g e  

 

Greeley implements watering restrictions every year, even during adequate water years.  Once 

the Board has declared a drought, the City Council may implement additional watering 

restrictions in accordance with the Code.  Table 1 summarizes the drought information in the 

Code. 

 

Table 1:  City of Greeley Watering Restrictions Adequate Supply – Severe Drought 

 

Depending on the severity of drought, Greeley will implement other voluntary, and if necessary, 

mandatory limitations. 

Greeley Firm Yield 

Firm yield is the water demand, including return flow obligations that Greeley can meet 

throughout the drought. To determine Greeley’s firm yield, the Greeley water system model 

was run with drought data set and increasing water demands. The point at which an increasing 

demand would create a potable water deficit defines Greeley’s firm yield. To meet water 

demands in the drought, Greeley must supplement the annual yield of its water rights with 

water from storage in the C-BT system, the Greeley and Loveland system, Milton Seaman 

reservoir, and Barnes Meadows reservoir.  

 

Assuming that all of Greeley’s existing water supplies have been decreed for municipal use, and 

all the City’s proposed small retiming facilities (gravel pits) have been built, and all supplies are 

operational, Greeley’s potable firm yield is 38,700 acre-feet.1  This is the potable demand that 

can be met at the tap in the specific hydrologic conditions contained in the modeled drought 

scenario.  Furthermore, the City anticipates that it can meet 3,500 acre-feet of non-potable 

demand through the planning drought.   

                                                      
1
 42,000 acre-feet at the plant less system and treatment losses. 

Drought Levels Adequate Year 

Level I  

Mild  

Level II 

Moderate 

Level III  

Severe 

  Number of Days Watering 

April 15-May 14 3 1 1 1** 

May 15-June 14 3 2 2* 2** 

June 15-August31 3 3 2* 0** 

August 1-August 31 (mod-severe) 3 1 2 2** 

September 1 - October 15 3 1 1 1** 

 No watering 12 to 6 

p.m. (10 a.m. to 6 p.m. 

proposed) 

No watering 10 a.m. to 6 p.m. 

  

 
  

*No new 

lawns 

between 

May 15 & 

August 31 

**No new 

lawn 

variances 

allowed 

All fines 

doubled 

Item 10, Page 13



 

13 | P a g e  

 

Water Treatment  

Greeley owns two water treatment plants, Bellvue and Boyd, with a combined treatment 

capacity of 62 million gallons per day (mgd). Both use conventional filtration and chemical 

treatment and have been upgraded to meet current regulatory requirements. Table 1 outlines 

treatment plant capacity as well as transmission capacity.  

 

Bellvue Filter Plant 

The Bellvue Filter Plant is located northwest of Fort Collins and has the capacity to treat 26.6 

mgd.  The plant consists of raw water settling ponds, rapid mix, flocculation, sedimentation, 

filtration, and disinfection.  Treated water flows from Bellvue to Greeley by gravity. Operated 

year-round, Bellvue is the City’s plant for meeting Greeley’s base demand.  The raw water 

entering the Bellvue plant has low turbidity and low hardness, thus making it easier to treat 

because it is a protected source water basing and has a high quality influent and effluent. 

 

Over the last ten years, especially since the 2003 Water Master Plan, Greeley focused its 

planning on new Poudre Basin supplies.  The Bellvue Filter Plant was extensively upgraded as a 

result of the Poudre River focus.  Inlet piping to the raw ponds has been improved and toe 

drains were installed in 2008. The flocculation-sedimentation system has been upgraded with 

tilted-plate settlers.  The filters were rebuilt with new piping, actuators, and controls.  A new 

chemical feed building was constructed.  A new clear well and solids thickening and dewatering 

system were built.  Effluent piping and the laboratory were rebuilt. After a third-stage 

flocculation was added toward the end of 2008, the plant is rated at 32 mgd.  Extensive testing 

over the last several years shows that the treatment system will meet or exceed all anticipated 

federal drinking water regulations.   

 

Bellvue Plant Transmission 

The parallel transmission lines from the Bellvue Filter Plant operate by gravity and have a 

combined capacity of about 23.8 mgd.  The first transmission line is predominantly a 27-inch 

line which splits into two 20-inch lines at Interstate 25.  The second transmission line varies 

between 38-inch, 30-inch, and 27-inch.  A number of customers are served directly from these 

transmission lines although Greeley would like to eventually eliminate all such connections. 

Boyd Lake Filter Plant 

The Boyd Lake Filter Plant is located in east Loveland along the south shore of Boyd Lake 

reservoir. The plant has a capacity to treat about 38 mgd and is a conventional plant consisting 

of a raw water settling pond, rapid mix flocculation, sedimentation, filtration, and disinfection. 

The Boyd Lake Plant is used as a peaking plant to meet summer irrigation demands and is 

typically operated from April through October. The plant draws water from both Lake Loveland 

and Boyd Lake which are filled with C-BT and Big Thompson River water via irrigation ditches. 

The historical water sources for the Boyd Lake Water Filter Plant were irrigation water rights 

that were typically used from April through October. Raw water quality from Boyd Lake is not 

as good of quality as the Bellvue Water Filter Plant. Extensive development in the basin present 

source water quality challenges.  Treated water from the plant has also been the subject of 

Item 10, Page 14



 

14 | P a g e  

 

several taste and odor complaints from customers over the years.  Water must be pumped 18 

miles to Greeley via two steel lines of 27 and 34-inch diameter.  

 

Table 2 presents a summary of the Greeley Water Treatment and delivery System and the 

current capacity. 

 

Table 2: Greeley Water System Summary 
 Capacity Comments 

Raw Water 42,500 acre-feet (in 1-in-50-

year critical drought) 

Includes 3,500 acre-feet non-potable. Assumes 

all rights are decreed. 

Bellvue Filter Plant 32-mgd peak capacity Upgraded in 2012 

Boyd Lake Filter Plant 38-mgd peak capacity Upgraded and expanded in 2012 

Bellvue Transmission 23.8-mgd maximum capacity New line under construction (70-mgd) 

Boyd Lake Transmission 40-mgd maximum capacity Lines are 35 to 40 years old; water must be 

pumped to Greeley 

BASELINE WATER USE 
Of the total water demand Greeley currently serves, approximately 82 percent is used within 

Greeley, and the remainder is associated with customers located outside of Greeley.  In-City 

treated water use by customer type is shown in Table 2.  Residential uses account for 

approximately 62 percent of total water use within Greeley; the remainder is comprised of 

commercial, industrial, and park or golf course uses. Fifty-five percent of residential water use 

goes to landscaping; therefore, residential use shows a strong seasonal variation with nearly 75 

percent of total City annual use occurring between May and October. 

 

 

  

Item 10, Page 15



 

15 | P a g e  

 

Figure 5: In-City Potable Demand by Land Use Type 2013  
 

 

 

Table 3: Potable Water Demand Breakdown for Inside City Uses (2013) 
*ICI: Industrial, commercial, or institutional 

 

Customer Single- 

Family 

Multi-family Other 

Residential 

ICI* Total 

Total Number of Accounts 20,749 

 

1,994 806 1,732 25,281 

Annual Billed Use 2013 (kgal) 2,521,516 930,371 200,834 200,834 7,152,905 

(21,952 af) 

Unit Use  

Annual (kgal/acct) 

122 467 249 1,024 215 

0 5 10 15 20 25 30 35 40 45 50

Schools

City of Greeley

Industrial

Multi Family Residential

Commercial

Single Family Residential

Item 10, Page 16



 

16 | P a g e  

 

 
Figure 6:  Annual and Residential Per Capita Demand in Greeley, 1997 - 2013 

 

Figure 6 shows annual metered demand in Greeley from 1997 – 2013 along with the calculated 

residential gallons per capita per day (gpcd) for each of these years.  This figure shows a 22 

percent reduction in per capita residential demand, dropping from 154 gpcd in 1997-2002 to 

121 gpcd from 2011-20132. 1 Due to variations in precipitation, population densities, and 

landscaping, Greeley does not compare gpcd to other communities to assess water use and the 

effectiveness of its conservation program.  Greeley uses gpcd as an internal comparison to 

demonstrate use reductions.   Metered demand is essentially unchanged in sixteen years in 

spite of a 31.5 percent increase in population.  Clearly, Greeley’s water demand management 

efforts over the past 17 years have had an impact.   

 

Figure 7 shows the annual metered demand for customers inside Greeley and outside Greeley 

along with Greeley’s annual measurement of water loss.  Demands outside of Greeley have 

stayed relatively stable over the past 16 years. 

 

                                                      
 

0

20

40

60

80

100

120

140

160

180

0

5,000

10,000

15,000

20,000

25,000

30,000

1997 1998 1999 2000 2001 2002 2003 2004 2005 2006 2007 2008 2009 2010 2011 2012 2013

R
e

si
d

e
n

ti
a

l P
e

r 
C

a
p

it
a

 D
e

m
a

n
d

 (
g

p
cd

)

A
n

n
u

a
l 

D
e

m
a

n
d

 (
A

F
)

Metered Demand in AF (at the tap) Residential GPCD

Changes in Demand
1997-2001          2011-2013              %

(Avg.)                  (Avg.)            Change